BATON ROUGE SSO PROGRAM
2002 CONSENT DECREE

2008 ANNUAL REPORT

January 29, 2009




Department of Public Works

City of Baton Rouge
Parish of East Baton Rouge

Post (Office Box 1471
Baton Rouge, Louigiana
To821

January 29, 2009

CERTIFIED - RETURN RECEIPT REQUESTED

Chief,

Water Enforcement Branch (6EN-W)

Compliance Assurance and Enforcement Division
LS. Environmental Protection Agency, Region VI
1445 Ross Avenue

Dallas, Texas 75202-2733

Re: City of Baton Rouge and Parish of East Baton Rouge
Consent Decree-Civil Action No. 01-978-B-M3
Annual Report - Period Ending December 31, 2008

Gientlemen:

Pursuant to Paragraph 52 of the Consent Decree, the City of Baton Rouge and Parish of East
[...]
FS365F M 55444 40 10 14
S5444 55471 4,700 11 16
P5382FM 55602 2,000 4 6

55502 55488 1,800 B 12
55488 55507 3,900 i6 18
PS5 388 55502 3,100 ] 10
55516 55507 5,708 12 18
55426 55458 9,300 8 24
P5260FM 55478 2,800 a &

108-00047 108-C0001 42 i 12
108-00001 108-00003 508 ] 12
108-00003 108-00005 557 B 12
108-00005 105-00008 438 8 12
P5223 58312 1.800 & 8

P5236 55272 1,000 10 16
55272 55286 3,600 14 16
PS5253FM 55370 4,100 G 8

P5229F M 55400 1.700 G 8

55371 55385 2,400 10 12
PS88908 55467 2,400 8 24
23600032 236-00025 1458 12 16

23600025 £36-00020 1268 12 156



I
SFL-C-0006 [Nicholson Drive — Highland Road — Perkins Road)

Length Existing Diameter Proposed Diameter
US Node DS Node {ft) {in} {in) Comments
226-00020 236-00006 470 12 15
236-00008 23600004 636 12 18
236-00004 23800002 485 12 18
236-00002 FS 236 259 12 24
236-00091 236-00085 489 12 15
236-00085 236-00064 1444 12 15
236-00064 236-00055 570 12 18
236-00055 236-00002 5056 12 18
84401006 F5944 1,817 8 10
PS311FM FS311D5 1030 6 10

SFU-C-0001 (Multiple Pump Siations - Jofferson nghivny - Park Forest Drive)

Future Paak

Existing Max. Wet Weather
Cnpm;lty Flaw
PS5 No. Localion {GPM) {GFPM) Comments
P5 115 Parkmeadow Ave, near Parkhollow Drive 556 356
PS5 148 Parklorest Driva, near Paikmeadow Ave, 17 LLTH
Near int of Quail Meadow Drive and
PS 338 Golden Pheasant Courl 764 a7z
RS 379 Jefferson Hwy, near inl of Tiger Bend 208 208
Mear Tiger Bend and the int of Jeflerson
Ps 201 Hry. 556 1,111
Will be converted
from insline boosler
to wet wall pump
BPS 507 Located near PS 201 20,138 38,886 slation

S5FU-C-0002 [Multiple Pump Stations - Jones Creck Road - Tiger Bend Road)

Future Peak
Existing Max, Wel Weather
Capacity Flow
PS5 Mo. Location {GPM) {GPM) Commenis
Will be converted
from In-line booster
1o wel well pump
BPS 777 Located near PS 308 14,582 21,526 station
Mear the intersection of Ferell Ave, and
PS 172 Guymon Ave, 278 347
Mear the intersection of Conlederate Ave,
P53 112 and Chattaneoga Driva 694 1,380
Mear the inarsections of Jones Creck Rd
RS 274 and Tiger Band Rd 417 1.875

Mear the Intarsection of Barrfirglon Rd and
PS5 170 Poirt Cherier Ave, 134 4,514




SFU-C-0003 (Multipla PS - O'Neal Lane — Interstate 10)

Existing Max. Future Peak
Capacity Wet Weather
PS5 No. Location {GPM) Flow (GFM) Comments
Will be corverted from
in-line boosler 1o wet
8PS 838 Mear end of King Bradiord Drive 11.110 17.221 well pump gl,alinnm
South Harrell's Feiry Rd, near the
FS 402 intersection of O'Neal Lane 833 208
PS5 174 Berrybrook Drive 47 278
Intersection of Goneral Prentiss Ave,
PS 162 and Presidaent Davis Drive M7 803
Banyanwood Ave, near the intersection
PS5 224 of Balsawood Diive 64 1,528
Firewood Drive, noar the intersection
P5 139 of Steniwood Drive 208 278
PS 345 Physicians Park Drive a7 278
Mear the intersection of Hoyl Drive and
PS5 149 Bristoe Ave. 486 8625

SFU-C-0004 [(Multiple Pump Stations - O'Neal Lane - South Harrell's Forry Road)

Existing Max. Future Peak Wet
Capacity Waeather Flow
PS No. Location {GPM) (GPM) Commants

PS5 247 Harmess Red 47 1,528

Near inl of South Harrell's Ferry Rd and
ns 391 While Shadow Drive 139 347

Woodlake Drive near int of South
PS 516 Harrell's Ferry Rd A8G 2,639

Woodlake Diivi, near int of Creek
Ps 211 Rourd Ave, 694 2,361

Mear int of North Shore Crive and Bull
PS 296 Run Drive 556 1,180

Mear int of Woodbrook Drive and South
PS5 156 Harrell's Ferry Rd 556 556

Will be convertad
from indine booster

BFS O'Neal Lane, near int of Commercial o wel well pump
100A Ava, 5,655 9,652 station

Mear int of Old Hammaond Hwy, and
P& 227 South Flannery Rd 278 aan
P5175 MNear Lafiite Sbeet Park 208 203
PS5 326 Mear Lake Park Ave, 208 276
PS5 153 Woodvale Diivo, near cul-de-sag 139 625

Mear int of Wesl Amite Drive and Soulh
PS 41 Amile Drive My

486




SFU-C-D005 (O'Neal Lane - Jones Creek Road)

Existing Proposed
Length Diamoiar Diamater
U5 Noda DS Node {H) {in) {in) Comments
06:2-00064 062-00048 470 10 12
062-00048 062-00002 1,400 10 15
062-00002 FS5B62 190 12 i8
146-00031 146-00018 8920 10 15
146-00018 146-00001 2,200 10 18
14600001 P5104 1,600 12 18
18900022 P5188 210 B 8
191-00065 191-00001 540 B 12
224-0009 224-000567 04 ] 18
224-00057 224-00001 445 ] 18
224-00001 P5224 12 12 18
22400063 224-0006G0 688 B 18
22400060 22400057 661 B 18
21100051 211-00047 270 12 18
211-00047 £11-00039 ABD 10 18
211-00039 211-00038 150 12 24
211-00038 211-00037 260 12 i8
211-00037 211-00001 1.500 12 bt |
211-00007 FP3211 GG 10 21
177-00180D 17700178 50 B 15
177-00178 177-00025 630 B 15
17700025 177-00021 ADD 15 21
177-002382 17700257 2,800 10 12
112-00013 112-00002 830 10 18
112-00002 P5112 200 10 15
P3211DE 110-00034 2,250 10 18
110-00094 110-00088 1,300 10 18
110-00088 110-00001 240 10 15
110-00001 P51 o 10 24
274.00002 P5274 570 12 18
274-00009 274-00005 1,280 10 8
2T4-00005 274-00004 90 10 18
274-00004 274-00003 380 10 21
17000015 170-00005 2,100 10 15
170-00005 170-00002 750 10 15
170-00167 170-00001 600 10 18
170-00110 170-00039 150 :] 15
170-00038 170-00D37 700 A 18
170-00037 170-00036 330 10 13
170-DO036E 170-00D01 it 10 21
170-00001 P5170 60 15 21

148-00038 148-00034 690 8 12




SFU-C-00086 (O'Neal Lane - Tiger Bend Road)

Existing Proposad
Length Diamoter Diameoter
US Node DS Node [it) {in) {in) Coemmenis

PS5 153 5511 1,300 4 6

PS101A 5532 1,700 G 8

5524 5532 3,220 14 18
£532 5536 1,300 16 20
PS 104 5569 220 10 16
5560 5564 3,B00 18 24
BFS 1004 5875 200 13 24
P35 224 5596 4,300 10 12
5506 58129 3,200 24 a0
55135 55129 2,300 A4 16
PS173 P517305 3,100 4 51

P5162 55109 1,500 1) 8

BPS 889 55148 120 24 30
PS 211 316-00001 1,100 G 14
PS5 316 55173 1,300 B 14
55173 55147 6,300 10 14
PS 296 21100051 880 G B

PS5 347 55222 3.100 4 a

58222 247-00001 1,100 6 a8

PS 247 55274 3,100 B 12
P& 213 55274 1,400 4 G

55274 55282 1,600 10 12
55282 55265 7,300 12 16
55265 55248 1.900 16 24
PS5 274 5521 110 8 12
55241 55268 5,600 36 42
P5112 110-C0113 GO0 B 10
55196 BPS 777 2,100 30 36
BPS 777 55207 100 24 36
55207 55243 6,000 30 a6
PS5 258 55102 1,200 1 (]

55168 S5186 2,700 14 16
P5172 F5172D5 1,500 4 [

PS170 25291 200 10 14
55291 55248 1370 10 14
PS14BFIA 147-D0057 A 1,500 4 &

PS 147 55264 3.000 a 10




Category 3: Flow Equalization and Wastewater Treatment Improvements

The conveyance improvements deseribed in the previous sections will increase peak flow to the
South WWTP. Therefore, flow equalization, storage, and treatment capacity improvements will be
necessary 10 address these larger peak flows at the South WWTP. Additionally, with the planned
closure of the Central Treatment Plant, storage of peak flows for the central treatment plant will be
moved 1o the South Treatment Plant. The South Treatment Plant will easily handle the additional
dry weather flows from the Central Treatment Plant,

The South WWTP will be upgraded 10 process wet-weather flows up to 356 MGD, Influent flows
will be equalized to allow not more than a 200 MGD maximum {low to the treatment facilities.
Sixty-four (64) million pallons of equalization storage will be provided for this purpose. The total
wel weather flow of 356 MGD includes future projected flows to both the South WWTP and the
Central WWTP,

Based upon the predicied increase in flow 10 the South WWTP and the historical performance of
the treatment, plant, the following improvements to the treatment plant are recommended. All
projects below include provisions for odor control facilities for the various individual processes,
miscellancous piping, site work, and demolition, electrical facilities, and on-site standby power
generators,

S5TP-C-0001 Phase 1

This Phase consists of the construction of a new headworks (sized 10 200 MGI) that will be the
new point of origin of the process train. A new raw sewage / equalization pump station will also be
constructed to pump either to the new headworks or to the storage facilities,

Four above pround storage tanks will be constructed. The tanks are 16 MG each; the interiors will
be lined, and will have mixing and cleaning capabilities.

STP-C-0002 Phase 2

This Phase builds upon Phase 1, and beginsg after the headworks, and includes additional wet
wealher treatment improvemenis. Principal project elements include the following:

s Construction of a 200 MGD Solids Contact Basin

s Construction of lour additional final clanfiers

e  Conversion of current method of disinfection to UV disinfzction

= Construction of an expanded effluent pump station to 200 MGD

s Construction of a parallel effluent pipeline and river outfall structure

Immediate Action Plan (IAF) Projects

The South WWTP is under consent decree due 1o NPDES Permit viclations related 10 TSS and
BOD, A number of improvement projects will be implemented to assist the plant in complying
with the effluent permit limits. These improvements will be implemented early in the program 1o
bring the plant into compliance as soon as possible. The project 15 planned 1o staft construction
10Q09. A description of each grouping of projects follows.



Primary Treatment lmprovements

The first project element includes the addition of ferric chloride and polymer injection to improve
the reliability of the primary settling tanks and consistently meet TSS and BOD effluent limits,

The second project element includes various improvements to the primary settling tanks to
improve their mechanical relinbility, These improvements include repair/replacement of clarifier
mechanisms and components, replacement of the existing sludge pumps, and replacement of
existing large inlet plug valves to the clarifiers,

The third project element includes addition of flow control / flow measurement devices al several
splitter boxes. Current design is manual control; this clement will allow for cleciric control and
measurement 1o better determine proper distribution to downstream facilities.

Trickling Filter Improvements

The secondary treatment process consists of two trains, each with trickling filters, final seitling
tanks, and effluent pump stations. Flows from the primary clarifiers are received in a splitier box,
and are divided into the two trains. Recirculation pumps and low control will be added 1o allow
for optimum performance of the trickling filters, and a new primary effluent pump station will be
required to compensate for the added recirculation,

Sladge Handling Improvements

The existing gravity thickeners will be replaced, and the sludge pump station components will be
rehabilitated/replaced as required to return this syslem to operation.



Permit # I!I..A00364 12 “

Have the influent and effluent flow meters been calibrated in the last year?

IE Yes [ ] No (V¥ Check one box.)

old: new:
12-18-2007 12=18-2007 06-19-2008
Influent flow meter calitbration date(s)

uent flow meter calibration date(s)

What problems, if any, have been experienced over the last year that have threatened

&t Treatment Plants

ii.
treatment?

PRIMARY BASINS #3, #4 & #6 - FLIGHT DRIVE UNIT FATLURE - ﬂ
GRAVITY GRIT BASIN FATILURE

INFLUENT PUMP STATION - PUMP P-153 & P-151 FAILURE

Is your community presently involved in formal planning for treatment facility upgrade?

N Check one box. [:| Yes IE] No 1f Yes, Please describe:

14



.-
i,

iii.

Permit H: l@ LA0036412 i

Does your plant have a written plan for preventive maintenance on
items?

¥ Check one box. Yes [ | No If Yes, Please describe:

Preventive Maintenance

major equipment

Weekly, monthly and semi-annually preventive maintenance sheets
that reflect type and frequency as specified in the O & M manuals.
A mew computer program will manage the maintenance and preventive

| maintenance of pl '

ma plant equipment and spare parts.

Does this preventive maintenance program depict frequency of intervals, types of
lubrication and other preventive maintenance tasks necessary for each piece of

equipment?
Yes [_] No

Are these preventive maintenance tasks, as well as equipment problems, being
recorded and filed so future maintenance problems ean be assured properly?

m Yes |___| No

sewer Use Ordinance

Does your community have a sewer use ordinance that limits or prohibits the discharge
of excessive conventional pollutants (BOD, TSS or pH) or toxic substances to the
sewer sysiem from industries, commereial vsers and residences?

¥ Check one box. [X] Yes [ ] No If Yes, Please describe:

er User Fee Ordinance (No. 7853) Limits the discharge of BOD &
TSS to 200mg/1 and 250mg/1 respectively. Any discharge above these
limits is surcharged at a rate of 2% of the monthly sewer user fee

[ for each limit of 10mg/l. Pretreatment Ordinance (No. 9195) limits
the discharge of heavy metals, che <

Has it been necessary to enforce?

v Check one box. [x] Yes [] No If Yes, Please describe:

User Fee Ordinance is strictly enEomeTby City-Parish
and self monitoring sampling. The same apply to the Pretreatment
Ordinance. Enforcement mechanisms include discharge permits, sur-

letter and notice of violations, administrative orders
——— e —

i
=

Any additional comments about your treatment plant or collection system? (Attach
additional sheets if necessary.)

15



Part 1:

Part 2:

Part 3;
Part 4:
Part 5;
Part 6:

Part 7:

Permit #:[1LA0036412 I

POINT CALCULATION TABLE
Actual Values Maximum

Influent Flow/Loadings 0 80 points
Effluent Quality /
Plant Performance 50 100 points
Age of WWTF 23 50 points
Overflows and Bypasses 50 100 points
Ultimate Disposition of Shudge 10 ldl}l points
New Development 0 30 points
Operator Certification

Training 0 100 points

TOTAL POINTS:

16




=52 =
¥ )
o o
[T 8
- -

7
HORE 20 L

mmmxm-uut
Ty

1 & wi 3 Serisd

; i N , AN |
. BT Tl
il I- O~~~ :
- " = i
N cYEaNl
” /
“.
! |
5 S, M




M

ATTACHMENT 3

SAMPLE MWPP RESOLUTION

Resolved that the village/town/city of _ BATON ROUGE informs the

Louisiana Department of Environmental Quality that the following actions were taken by
-CITY/PARISH METROPOLITAN COUNCIL (governing body).

1.  Resolved the Municipal Water Pollution Prevention Environmental Audit Report which
is attached to this resolution.

2. Set forth the following actions necessary to maintain permit requirements contained

in the Louisiana Pollution Discharge Elimination System (LPDES) permit,
number LA 0036412 AI#4841 |

(Please be specific in listing the actions that will be taken to address the problems
identified in the audit report.)

a, CURRENTLY, WE ARE OPERATING UNDER A CONSENT DECREE WHICH BECAME EFFECTIVE
MARCH 14, 2002.

b.A PROJECT IS UNDERWAY TO REDUCE THE HIGH CONCENTRATION OF HYDROGEN
SULFIDE (HpS).
c,

d.

ctc..

Passed bnn‘rmnus (circle one) vote of the CITY/PARISH METROPOLITAN COUNCIL,
- -

on [ F o erdoddate).

CLERK




ADO
METRORGU TN
DEC 1.0 2008

362 RESOLUTION "/6&.95. a "

COUNCIL ADMIfu TREASURER:

REQUESTING APFROVAL FOR SUBMITTAL OF
THE LOUISIANA MUNTCIPAL  WATER
POLLUTION  PREVENTION (MWPE)
ENVIRONMENTAL AUDIT FOR THE SOUTH
TREATMENT PLANT (LA 00036412 AT #
4641) TO THE  DEPARTMENT OF
ENVIRONMENTAL QUALITY (DEQ) FOR THE
MONITORING PERIOD OF SEPTEMBER 1,
2007 THROUGH AUGUST 31, 2008,

BE IT RESOLVED by the Metropolitan Council of the Parish
of East Baten Rouge and City of Baton Rouge that the submittal of
the Loulsiana Municipal Water Pollution Prevention  (MWEP)
Environmental Audit Report for the Central Waatewater Treatment
Plant (LA 00036412 AI § 4841) to the Department of Environmental
Quality (DEQ) for the monitoring period of Septemher 1, 2007
through August 31, 2008, is hereby approved.



LOUISIANA

MUNICIPAL WATER

POLLUTION PREVENTION
MWPP Q
LOUISIANA
|| City of Baton Rouge and Parish of East
Facility Name: Baton Rouge
LPDES Permit Number: LA0036421
Agency Interest (Al} Number: 4842
Address: 2443 RIVER ROAD
BATON ROUGE
LOUTSTANA
Parisk: East Baton Rouge
=S ———— R
(Person Completing Form) Name:|| CHARLES M. O'BRIEN
——— T ]
WASTEWATER LABORATORY
Title:| SUPERVISOR

Date Completed:|| OCTOBER 24, 2008




= —t
Permit i: “ LA0036421 H
PARTI: 1 [LOADINGS (all planis)

A.  List the average monthly volumetric flows and BOD loadings received at your facility during